
 I 

INVESTITIONEN ZUR VERMINDERUNG VON UMWELTBELASTUNGEN 
PROGRAMM DES BUNDESMINISTERS FÜR UMWELT, NATURSCHUTZ 

UND REAKTORSICHERHEIT 
 
 
 

Umweltbereich 
Wasser 

 
 
 

Abschlußbericht 
 
 
 
 
 
 
 
 
 
 
 
 

Umweltgerechte Behandlung von nitrathaltigen Abwässern (NITREA®) 
 
 
 

Leopold A. Streifinger 
 
 

 

Süd – Chemie AG 
 

Lenbachplatz 6 
80333 München 

 
 
 

 
 
 
 

IM AUFTRAG 
DES UMWELTBUNDESAMTES 

(und der Kreditanstalt für Wiederaufbau KfW) 
 
 
 

1. August 2008 



 II 

Berichts-Kennblatt 

 

1. Berichtsnummer 
UBA-  30441-2/19  

2.       3.       

4. Titel des Berichts 
 Umweltgerechte Behandlung von nitrathaltigen Abwässern  (NITREA® ) 
  

5. Autor, Name, Vorname 8. Abschlussdatum 
[...]
     dyestuff, pigments, latexes, emulsions, etc.  A special category is the 
     leachate from domestic waste landfills. 
    
L10  ANSWER 9 OF 18  HCA  COPYRIGHT 2002 ACS 
TI   Water and materials recovery from fertilizer industry acidic 
       ***effluents***   by membrane processes 
AB   Recent developments in membrane technol. are promising as regards drastic 
     redn. of   ***effluents***   from process plants, through cleaning and 
     recycling polluted streams until recently considered untreatable.  This 
     paper outlines specific R & D activities in this direction.  Results are 
     reported, of a study in progress, towards recycling various 
       ***effluent***   streams from a fertilizer industrial complex with the use 
     of RO membrane technol.  The scope of this study is to det. the tech. and 
     economic feasibility of a dual process target:.  A) Concg. selected 
       ***effluent***   streams contg. valuable compds. and reusing them in 
     fertilizer prodn. processes; at present, the cost of treatment (before 
     release) of these environmentally offensive streams is high.  B) Obtaining 
     high quality membrane permeate water to be used in steam prodn., and for 
     improving cooling-water quality, thus minimizing fresh water consumption. 
     Two specific examples are discussed: one of a stream rich in 
       ***nitrate***   and ammonium ions and another of a highly acidic 
       ***effluent***  , rich in fluorosilicic and fluoride ions.  Results from 
     bench and short-term pilot scale tests are encouraging with regard to the 
     tech. feasibility of membrane processes for achieving the targets set. 
     These test results are further used to det. membrane rejection 
     characteristics, to guide the selection of appropriate membranes, and to 
     det. the process conc. and permeate quality (as a function of recovery) as 
     well as the necessary pretreatment.  Preliminary economic evaluations are 
     also summarized which take into account the benefits from materials and 
     water reuse, and from the significantly reduced loads of the ion-exchange 
     facility (for water demineralization) and of the final wastewater 
     treatment plant.  These results suggest that the application of membrane 
     technol. is promising for more efficient and environmentally friendlier 
     plant operation. 
    



 25 

L10  ANSWER 10 OF 18  HCA  COPYRIGHT 2002 ACS 
TI   Membrane bioreactors for water recycling 
AB   The City of San Diego was awarded a grant from the Bureau of Reclamation 
     to study the feasibility of membrane bioreactors (MBRs) for water 
     reclamation.  Based on the findings of the 1st phase of the project, the 
     project team concluded that a parallel comparison of com. available MBR 
     systems needed to be evaluated at pilot-scale.  Two submerged MBR systems 
     were evaluated at the Aqua 2000 Research Center in Escondido, California. 
     The project was designed to evaluate the MBR performance treating 
     municipal wastewater and the feasibility of MBR permeate as a feed source 
     for thin film composite   ***reverse***     ***osmosis***   (RO) 
     membranes.  The 1st part of the project was dedicated to operating both 
     MBRs in a nitrification and denitrification mode.  After completion of 
     Part 1 of the project, both MBR systems were retrofitted and operated in a 
     nitrification only mode.  Throughout both parts of the study, the 
       ***effluent***   from each MBR was fed to 2 sep., single stage RO pilot 
     systems.  Both MBR systems showed high BOD removal with values below the 
     detection limit, and significant TOC redn.  The   ***effluent***   
     turbidities from the MBRs were consistently <0.1 NTU.  Both MBRs also 
     produced a high quality   ***effluent***   that could be used by thin film 
     composite RO membranes with minimal fouling. 
    
L10  ANSWER 11 OF 18  HCA  COPYRIGHT 2002 ACS 
TI   A novel membrane-anaerobic digestion approach for wastewater treatment and 
     water reclamation 
AB   In response to increasing demands for potable water in Southern 
     California, the Orange County Water District and Sanitation District have 
     developed a joint Groundwater Replenishment (GWR) System.  This project 
     will treat secondary wastewater   ***effluent***  , currently discharged 
     to the ocean, to produce high-quality water for recharge of the Orange 
     County groundwater basin and injection into a seawater intrusion barrier. 
     The 3-phase project, beginning in 2003, will ultimately produce 100,000 
     acre-ft/yr by 2020.  Phase 1 of the GWR project, with a capacity of 
     .apprx.80 mgd, has been conceptualized and the preliminary design has 
     begun.  Phase 1 adopts the add-on approach.  Microfiltration (MF), 
     followed by   ***reverse***     ***osmosis***   (RO), is to be added on to 
     the end of the secondary treatment process to produce high-quality water 
     for reuse.  Phases 2 and 3 of the GWR system project, however, present a 
     no. of different challenges including a shortage of land, high costs 
     assocd. with addnl. secondary wastewater treatment facilities, and the 
     disposal of addnl. biosolids.  A new treatment approach that utilizes 
     membrane processes in combination with anaerobic biol. treatment could 
     alleviate such problems.  The proposed approach utilizes the MF process to 
     treat primary   ***effluent***   followed by RO, or nanofiltration (NF), 
     to conc. sol. BOD and produce a high-quality   ***effluent***   for reuse. 
     The RO conc., which is free of suspended material, is then treated in a 
     high-rate anaerobic digestion process that eliminates the need for 
     conventional secondary activated sludge treatment.  The new 
     membrane-anaerobic digestion approach has many advantages over the 
     conventional approach of full secondary wastewater treatment followed by 
     add-on membrane treatment.  Preliminary ests. indicate that the new 
     process combination has the potential of a lower overall power 
     requirement, no secondary activated sludge treatment, greater biogas 
     prodn. and substantially less biosolids prodn.  The process will produce 
     an equiv. high-quality product water and could have a significantly lower 
     capital cost.  This paper presents details of the process as well as 
     preliminary pilot plant results from continuous testing of the new 
     treatment approach at Orange County. 
    
L10  ANSWER 12 OF 18  HCA  COPYRIGHT 2002 ACS 
TI   Using a membrane bioreactor/  ***reverse***     ***osmosis***   system for 
     indirect potable reuse 
AB   The City of McAllen, Texas, with the assistance of CH2M HILL and the 



 26 

     co-sponsorship of the US Bureau of Reclamation (BOR), Elec. Power Research 
     Institute, and the Texas Water Development Board, has pilot tested an 
     integrated membrane bioreactor (MBR)/  ***reverse***     ***osmosis***   
     (RO) treatment train to reclaim municipal wastewater to a quality suitable 
     for use as a new drinking water supply in the process called indirect 
     potable reuse.  Previous testing by the City (Phase 1) demonstrated (1) 
     the applicability and cost of microfiltration (Memcor and ZeeWeed systems) 
     to enhance the quality of secondary   ***effluent***   for subsequent 
     treatment by RO and (2) the feasibility of a membrane bioreactor system 
     (ZenoGem) to produce RO feedwater directly from minimally processed sewage 
     (Lozier and Hines, 1999).  Phase 2 testing, reported here, is designed to 
     demonstrate, when treating screened, degritted sewage, reliable operation 
     of both the MBR and RO processes and that the   ***effluent***   from such 
     a train can meet all federal primary and State secondary drinking water 
     regulations and comply with State requirements for indirect potable reuse. 
     Results show the ZenoGem process to be reliable, require minimal operator 
     attention and maintenance, produce an   ***effluent***   that can be 
     processed by RO with little fouling and that easily exceeds the city's 
     current   ***effluent***   discharge requirements relative to BOD, TSS and 
     ammonia.  The ZenoGem permeate quality exceeds RO feedwater criteria for 
     turbidity and silt d. index and RO system performance confirms minimal 
     membrane fouling by particles.  However, the high Ca hardness and 
     phosphate levels in the city's wastewater (and ZenoGem permeate) caused 
     mineral pptn. within the RO system when operated at higher recoveries. 
     Pptn. can be controlled, however, by increased acidification of the RO 
     feedwater. 
    
L10  ANSWER 13 OF 18  HCA  COPYRIGHT 2002 ACS 
TI   The first year of operation - surface and ground water   ***reverse***   
       ***osmosis***   facilities at Chesapeake, Virginia 
AB   Chesapeake, Virginia recently completed a major upgrade to its existing 
     water treatment plant (WTP).  The upgraded facility is believed to be the 
     largest plant in the US that treats surface water and groundwater by 
       ***reverse***     ***osmosis***   (RO) for consumption as potable water. 
     Approx. 30,280 m3/day (8 million gal/day [mgd]) of surface water RO and 
     15,140 m3/day (4 mgd) of groundwater RO are installed and operable.  The 
     upgrade was necessary to address treatment challenges resulting from the 
     effect of intermittent salt water intrusion on the Northwest River, the 
     surface water source.  Unique design, construction, start-up, and 
     operation aspects of the new facilities are discussed.  Data are presented 
     documenting treatment unit performance.  Special attention is given to 
     unique challenges assocd. with operating a conventional surface water 
     treatment plant (rapid mix with alum addn., flocculation, sedimentation, 
     filtration) as a pretreatment step for RO treatment.  The ability of 
     pretreatment units to produce quality feedwater for surface water RO is 
     affected by issues including varying surface water quality, source water 
     temp., chem. dose, and filter   ***effluent***   pH and alky.  Numerous 
     upgrades to existing facilities were provided to enable the pretreatment 
     system to address these issues, enabling the existing plant to reliably 
     produce quality feedwater for the surface water RO system. 
    
L10  ANSWER 14 OF 18  HCA  COPYRIGHT 2002 ACS 
TI   Improvement of   ***waste***     ***water***   treatment, water recycling, 
     and efficiency in the dairy industry by combined membrane processes 
AB   In industrialized countries, food processing is a major source of 
     environmental pollution.  In the dairy industry, end-of-pipe technologies 
     still predominate.  For more advanced processing of dairy industry 
     substances, there are many potential applications for membrane processes. 
     In pilot studies performed by the Fraunhofer Institute for Environmental, 
     Safety, and Energy Technol. in cooperation with a small dairy company, 
     membrane processes were successfully used to process whey more efficiently 
     and environmentally friendly.  This resulted in reduced operating costs 
     and increased capacity for processing plants.  Ultrafiltration effectively 



 27 

     improved protein, fat, and solids sepn., yielding products more uniform in 
     appearance and compn.  Nanofiltration devices were most effective in 
     demineralization processes.  The load of harmful substances in wastewater 
     was significantly reduced (COD redn. by 50-70%) from the original loading. 
     Based on the success of these results, an industrial scale membrane 
     filtration plant was constructed and installed at the dairy company.  An 
     overview of membranes, their utilization in the dairy industry, and 
     results of the pilot study, are presented. 
    
L10  ANSWER 15 OF 18  HCA  COPYRIGHT 2002 ACS 
TI   Application of membrane bioreactor (MBR) technology for water reclamation 
AB   In Oct. 1998, San Diego, California, was awarded a grant from the Bureau 
     of Reclamation to study the feasibility of using membrane bioreactors 
     (MBR) for water reclamation.  Based on findings from the first phase of 
     the project (S. Adham, et al., 1998), it was concluded that a parallel 
     comparison of com. available MBR systems needed to be evaluated at 
     pilot-scale.  Two submerged MBR systems, manufd. by Zenon Environmental 
     Systems, Inc. and Mitsubishi Rayon Corporation, were evaluated at the Aqua 
     2000 Research Center in Escondido, California.  The project was designed 
     to evaluate the feasibility of using MBR permeate treating municipal 
     wastewater as a feed source for thin film composite   ***reverse***   
       ***osmosis***   (RO) membranes.  The first part of the project was 
     dedicated to operating both MBR in a nitrification and denitrification 
     mode.  After completing Part 1, both MBR systems were retrofitted and 
     operated in a nitrification only mode.  Throughout both parts of the 
     study,   ***effluent***   from each MBR was fed to 2 sep., single-stage RO 
     pilot systems.  Both MBR systems showed high BOD removal with values below 
     detection limits, and significant total org. C redn.    ***Effluent***   
     turbidity from MBR were consistently <0.1 NTU.  Both MBR also produced a 
     high quality   ***effluent***   which could be used by thin film composite 
     RO membranes.  Although the MBR systems did not demonstrate inorg. N 
     removal at all points of the study, a better aeration system design would 
     have improved removals. 
    
L10  ANSWER 16 OF 18  HCA  COPYRIGHT 2002 ACS 
TI   Variations of landfill leachate's properties in conjunction with the 
     treatment process 
AB   A study was done on the variations of water quality parameters, in 
     conjunction with the processing steps, installed for the treatment of 
     leachate from a sanitary landfill.  The leachate was primarily subjected 
     to biol. treatment, composed of anaerobic digestion, aerobic treatment, 
     and rotating biol. contact in series.  The   ***effluent***   from the 
     rotating biol. contact process was further treated by combination of 
     flocculation-sedimentation and adsorption processes.  It was polished by 
     the   ***reverse***     ***osmosis***   process before discharge.  The 
     quality of raw leachate, of influents to and of   ***effluents***   from 
     the   ***reverse***     ***osmosis***   process was assessed and compared. 
     To det. size-dependent behavior of org. materials, analyses were made for 
     the fractionated samples through ultrafiltration.  The overall treatment 
     efficiency was .apprx.98% for removal of org. materials.  Most of the org. 
     materials were in the low mol. wt. range.  About 95% of the BOD was 
     exerted by the fraction of org. material of which cut-off mol. wt. was 
     <500.  The anal. of mol. wt. distribution confirmed that the org. 
     materials resistant to the removal by the treatment process were humic 
     substances, of which cut off mol. wt. was >500.  The   ***reverse***   
       ***osmosis***   process showed a high efficiency for removal of high mol. 
     wt. constituents.  However, the final   ***effluent***   showed an 
     unexpectedly high O demand. 
    
L10  ANSWER 17 OF 18  HCA  COPYRIGHT 2002 ACS 
TI   Cesium/sodium separation by nanofiltration-complexation in aqueous medium 
AB   Some nuclear   ***effluents***   contain traces of radioactive elements in 
     Na salt media from which radioactive Cs must be sepd.  Various processes 



 28 

     like liq./liq. extn. and ion exchange can perform such sepn., but they 
     produce addnl. wastes.  Nanofiltration was selected as a new sepn. process 
     that may allow a large vol. redn. without generating addnl. wastes. 
     Nanofiltration is a pressure-driven membrane process, a cross between 
     ultrafiltration and   ***reverse***     ***osmosis***  , that can sep. 
     species at the ionic scale.  To perform the sepn. of Cs from aq. media 
     with high salt content , a nanofiltration process was combined with a 
     Cs-selective complexation step.  Ligands that were known to be highly 
     Cs-selective in org. solvents were synthesized and modified to make them 
     water sol.  Ligands such as resorcinarenes or calixarenes were then tested 
     through a nanofiltration system.  One of these allowed 90% Cs removal of 
     in an aq. medium contg. 250 g/L of   ***NaNO3***  .  By combining 2 such 
     nanofiltration-complexation stages, it is now possible to remove 99% of 
     trace-level radioactive Cs. 
    
L10  ANSWER 18 OF 18  HCA  COPYRIGHT 2002 ACS 
TI     ***Electrodialysis***   as a purification technology in the sugar 
     industry 
AB   Thanks to recent improvements in both the structure of anion-exchange 
     membranes and in the design of stacks (operating at temps. up to 60 
     .degree.C),   ***electrodialysis***   can be considered as one of the 
     technologies that can help improve the cost-effectiveness of sugar 
     factories by: (i) controlling org. fouling, (ii) reducing waste 
       ***effluents***   and pollution loads, (iii) improving sugar yields, (iv) 
     reducing the vol. of molasses, (v) and saving capital costs.  The 
     operating results of a com. plant in Europe after are presented, along 
     with a detailed material balance. 
 
 
=> d que l14 
L1  (     31620)SEA ELECTRODIALYS? OR ELECTRO DIALYS? OR REVERSE OSMOSIS? OR  
                HYPERFILTRAT? 
L2  (    267006)SEA AQUEOUS WATER? OR EFFLUENT? OR FOUL WATER? OR DRAIN WATER?  
                OR WASTE WATER? OR SEWAGE? OR SEWARAGE? OR LIQUID WATER? OR  
                USED WATER? 
L9        31620 SEA L1 
L10      267006 SEA L2 
L11        4017 SEA L9 AND L10 
L12      309639 SEA NANO3 OR NITRAT? 
L13         194 SEA L11 AND L12 
L14          10 SEA L13/TI 
 
 
=> d l14 1-10 bib ab 
THE ESTIMATED COST FOR THIS REQUEST IS 36,20 EUROS               
DO YOU WANT TO CONTINUE WITH THIS REQUEST? (Y)/N:y 
  
L14  ANSWER 1 OF 10  WPINDEX  (C) 2002 THOMSON DERWENT   
AN   2002-298415 [34]   WPINDEX 
DNC  C2002-087413 
TI   Nitrogen   ***nitrate***   removal method from water e.g. well water, 
     involves using   ***waste***     ***water***   containing chemicals used 
     for cleaning   ***reverse***     ***osmosis***   membrane as source 
     required for denitrification. 
DC   D15 
PA   (FUSO-N) FUSO KENSETSU KOGYO KK 
CYC  1 
PI   JP 2002018486 A  20020122 (200234)*       7p 
ADT  JP 2002018486 A JP 2000-206050 20000707 
PRAI JP 2000-206050   20000707 
AB   JP2002018486 A UPAB: 20020528 
     NOVELTY - Removal method of nitrogen nitrate involves selectivity 
     permeating water (1) introduced through primary side of reverse osmosis 



 29 

     membrane under pressure. Nitrogen nitrate present in water is reduced to 
     nitrogen gas by adding denitrification bacteria and organic substance. 
     Waste water containing chemical produced by cleaning reverse osmosis 
     membrane, is used as a source required for denitrification. 
          USE - For removing nitrogen nitrate from water e.g. well water and 
     underground water. 
          ADVANTAGE - The waste water containing organic substance produced by 
     cleaning reverse osmosis membrane is recycled effectively, thereby 
     reducing environmental load. Since the organic substance contained in 
     waste water is used as hydrogen donor of denitrification, the addition of 
     organic substance such as methanol is reduced and removal of nitrogen 
     nitrate from water is carried out economically. 
          DESCRIPTION OF DRAWING(S) - The figure shows explanatory diagram for 
     removing nitrogen nitrate from water. (Drawing includes non-English 